
POS NO. SPARE PART DESCRIPTION PCS ITEM NO.

Wall-mounted basin mixer AMETIS v.EL -V2 5102600

1 Spout sol. -V2 1 5112970N

2 Body sol. -V2 1 5112860

3 Cartridge ST325A 1 5108225

4 Nut M35x1.5 v.EL 1 5112220N

5 Lever arm 1 5108850

6 Body stud 2 5102820N

7 Screw M6x70 ISO4762 1 9903342

8 Temperature sensor 1 5102880

9 Socket 1 5108210N

10 Socket connector -V2 1 5112490

11 Socket M20x1 -V2 1 5112480

12 Lever plug 1 5108770

13 Short bundle with connector 1 5112385

14 Cover of ring with LEDs 1 5112240

15 Holdfast connector -V2 1 5112540

16 Plug MX-5559-04P 1 5102855

17 Ring with LEDs -V2 1 5112405

18 Aerator 24x6 1 2351795

19 Plug no.3 2 5108300

20 Screw M4x10 PN-EN ISO 4027 1 9903158

21 Screw M3x16  ISO-7048 1 9903363

22 Body gasket 1 5102875

23 OR 23.6x1.8 1 9917239

24 OR 8x1,78 6 9917077

25 OR 34x1 1 9916301

26 OR 29x1 1 9916286

27 OR 3x1 2 9917040

28 O-ring 11x1,5 2 9916092

29 O-ring 31,47x1,78 1 9916295

30 O-ring 11x2 2 9917109

31 O-ring 9,1x1,6 1 9917085

32 OR 10x1.6 1 9916074

33 OR 6x1 1 9916033

34 OR 14x1 1 9917140

35 Dowel pin fi2.5x7 1 2247427

36 Screw M4x5  ISO-4027 1 9903293

37 Screw M4x4 PN-EN ISO 4027 1 9903024

38 Screw M3x4  ISO-4026 1 9902015


